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i MILL TEST CERTIFICATE HYLINDA|
Customer DUFERCO STEEL
1, Songhyeon—dong, Dong—gu, Incheon,
L/C No. R Head Office 401-712, 5. Korea
P/0 No. 32201305C1 06 Certificate No. IH20130800716 - 1
Commodity H-BEAM o Class Cert, No,
' : ASTM A572 G50/A92/ cmaln, R S e L
‘Specication CSA 350W e L i Dato of fesue 2d13-08-08 —
o smical Coffiposition (%) Tensite Test Impact Test (V-notch)
Dimensions Pieces — [0 [Mo [ A Tensile- T T Remarks
& Length Heat No. c | si il e | sn et Strangtn Yi€ld PoiftlElongation | Yield | Ava | 1 2 3 [(impact Spacimen Size)
Weight B ength |: A7 N Ratio | ) :
{ka) ‘% X100 ' X100 |- -7 N/mm? () C
TOX4X1 2 EC T 516.8 892,39 . . 245 ‘
40.00 FT D 115256 | 13 ogg| 17] 19 3es|r . 2430
TOX4%12 oG 302 1 STy
40.00 FT D118257 1 4 56 4 s07.0 4
TOXAX12 D 379.5 240
40.00 FT D 116259 ° | 59 540 19 382 5 048
TOXAX12 117 3844 0 ;
40.00 FT D 115852 |5 5o 16 382.5) 5
TOXAXT2 . 70 380 .5 0
40.00 FT - [P 118853 tig oo 16 382.5 5
447 : :
TOTAL 07,448
{Note) {1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Nif15+Cu/15) (?) Gaude lehgthi 300 mm™ (3} Yield Ratic = YP/TS
) . i *
K S ‘Im WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WiTH THE
- . ABOVE SPECIFICATION AND ALSC WITH THE REQUIREMENTS CALLED FOR THE AROVE ORDER
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